
May 2016

Prepared for:
City of Grass Valley

Prepared by:
Stantec Consulting Services Inc.

101 Providence Mine Road, Suite 202
Nevada City, California 95959

City of Grass Valley
Water System Master Plan

City of Grass Valley
Water System Master Plan

May 2016

Prepared for:
City of Grass Valley

Prepared by:
Stantec Consulting Services Inc.

101 Providence Mine Road, Suite 202
Nevada City, California 95959

V:\1840\business_development\ECOPRESS\Project_Graphics\El Dorado Hills CSD\edhcsd_park_site_plan.ai mlm 4-1-2011

Figure _-_
Figure Title





City of Grass Valley  
Water System Master Plan 

 
 

 

Prepared for: 
City of Grass Valley 

Prepared by: 
Stantec Consulting Services Inc. 
[...]
During high turbidity events (generally occurring a few times each year) polymer is added prior 
to the gravity filters in the splitter box. Sodium hypochlorite is added after filtration prior to the 
booster/backwash makeup pumps used to convey filtered water to the finished water storage 
tanks at the WTP site. 

Filtration for the WTP is provided using a four (4) cell declining rate dual media gravity filter.  The 
purpose of the gravity filter is to remove any suspended solids formed during coagulation and 
flocculation that have carried over from the sedimentation basin.  Each cell is 16 feet by 14 feet, 
and has a total filtering area of 896 ft2.  The allowable loading rates for the dual media gravity 
filters is 3.9 gpm/ft2 (less than the State allowable standard of 6 gpm/ft2), resulting in a maximum 
allowable loading rate for the four cell filter basin of 3,495 gpm which corresponds to the WTP 
maximum design flow of 5 MGD. 



CITY OF GRASS VALLEY  
WATER SYSTEM MASTER PLAN 

Water Treatment Facilities  
May 20, 2016 

alt l:\1840\active\184030342\report\water_mp\report_to_city_20160520_final\rpt_wmp_grass_valley_final_20160520.docx 5.11 
 

 

Figure 5-8 Filter Basins 

The filter is comprised of a 24 inch thick anthracite layer and a 12 inch thick fine sand layer over 
an underdrain system.  As water passes through the media, the filtered water is collected in the 
filter effluent channel, and overflows into the backwash makeup sump.  Since the original 
installation, the filter media has not been replaced; however within the past ten years, 
anthracite has been occasionally added to make up for media lost during backwash. 

A series of three (3) booster/backwash makeup water pumps are used to convey the filtered 
water to the WTP’s storage tanks and supply backwash water to the filters when elevation in the 
finished water storage tanks is too low.  The pumps are multi-purpose: capable of providing 
filtered water for backwash purposes, as well as pumping the filtered water to the storage tanks.  
This change in discharge location is made possible through the operation of a series of valves 
located downstream of the pumps.  In addition to regular backwashing, the filter basin cells are 
required to be sprayed or washed down to break up any solids or algae that build up on the 
walls, troughs, and brackets.  This is currently performed with a hose. 



CITY OF GRASS VALLEY  
WATER SYSTEM MASTER PLAN 

Water Treatment Facilities  
May 20, 2016 

alt l:\1840\active\184030342\report\water_mp\report_to_city_20160520_final\rpt_wmp_grass_valley_final_20160520.docx 5.12 
 

 

Figure 5-9 Filter Backwash Pumps 

The filters are equipped with a control program for filtering and backwash operation. 

A summary outlining the design criteria of the WTP’s filtration facilities is presented in Table 5-4. 

Table 5-4  Filter and Filter Backwash Design Criteria 

Filter Supply Pumps 

Number Three (3) 

Pump Type Vertical Turbine 

Capacity 1,700 gpm 

Motor 15 HP 

Wet Well Nominal Volume 7,000 gallons 



CITY OF GRASS VALLEY  
WATER SYSTEM MASTER PLAN 

Water Treatment Facilities  
May 20, 2016 

alt l:\1840\active\184030342\report\water_mp\report_to_city_20160520_final\rpt_wmp_grass_valley_final_20160520.docx 5.13 
 

Filter Basins 

Type Gravity Dual Media 

Number of Cells Four (4) 

Media 24” Anthracite / 12” Sand 

Total Surface Area 896 sf 

Maximum design loading rate 3.9 gpm/sf or 5 MGD 

Maximum allowable loading rate 6 gpm/sf 

Manufacturer General Filter Co. 

Filter Effluent / Backwash Pumps 

Number Three (3) 

Pump Type Vertical Turbine 

Capacity 1,700 gpm 

Motor 15 HP 

 

5.1.2.5 Backwashing Facilities 

Backwashing of the filters incorporates both air scour and water backwash. The initial phase of 
the backwash cycle involves a simultaneous air scour and water backwash. Air scouring utilizes 
one 15 HP, 448 cubic foot per minute (cfm) blower, with a pressure rating of 15 pounds per 
square inch gage (psig).  After the initial simultaneous cycle is complete, the air valve for the 
backwashed cell closes and the blower is stopped.  The water backwash continues in order to 
purge air remaining in the filter media.  At the end of the air purge cycle, the filter-to-waste and 
cell inlet valves open and the accumulated backwash water is drained to the backwash 
reclamation pond. 

The filters are backwashed one cell at a time, as required.  The filtered water from the three 
remaining cells serves as the backwash water supply to the cell being backwashed in reverse 
direction to remove trapped solids.  In addition to the filtered effluent, potable water from the 
storage tanks has the capability of being brought back to the backwash makeup tank, if 
required.  The multi-cell configuration and ability to generate backwash supply water eliminates 
the need for additional backwash supply storage.  The filter beds are agitated by the air scour 
system which breaks up any surface cakes.  Backwash cycles may be initiated manually based 
on effluent quality and/or pressure loss through the filters.  Once initiated, automatic control 
valves actuate to accomplish the backwash.  During a backwash cycle, treated water is not 
being produced and the system is supplied from storage. 

The backwash/makeup pumps are controlled by the storage tank level during normal operation 
and by the filter effluent channel during backwash mode.   



CITY OF GRASS VALLEY  
WATER SYSTEM MASTER PLAN 

Water Treatment Facilities  
May 20, 2016 

alt l:\1840\active\184030342\report\water_mp\report_to_city_20160520_final\rpt_wmp_grass_valley_final_20160520.docx 5.14 
 

Spent backwash water (dirty water collected during the backwash cycle) is discharged to a 
backwash reclamation pond which is used to store and treat the water to remove solids through 
gravity settling.  Solids collected in this basin can be conveyed to the northern sludge drying 
bed, located adjacent to the basin.  The supernatant is pumped to the WTP’s inlet structure and 
mixed with raw water to be treated.  All backwash water is contained on site, either recycled or 
evaporated in the sludge drying beds. 

A summary outlining the characteristics of the WTP’s backwashing facilities is identified in 
Table 5-5. 

Table 5-5  Backwash Facility Design Criteria/Settings 

Backwashing Facilities 

Method Air scour with backwash water 

Backwash Rate 15 gpm/sf (3,400 gpm) 

Air Compressor Single 448 cfm 

Blower 15 HP 

Blower Rate 2 cfm/sf (448 cfm) 

Backwash Reclamation Basin Volume 200,000 gallons 

Sludge Drying Beds 2 

Sludge Drying Bed Area, sf 12,100 

Drying Bed Solids Loading Capacity, lb/yr-sf 7 

Simultaneous Air Scour Cycle 10 minutes 

Air Purge Cycle 3 minutes 

Filter-to-waste Cycle 5 minutes 

Filter-to-waste Volume ~44,000 gallons 

 

5.1.2.6 Chemical Systems 

Alum (Aluminum Sulfate) is used as the primary coagulant to destabilize negatively charged 
colloidal solids found in the raw water, so that they can be flocculated and settled out of 
solution.  The alum system consists of a 5,600 gallon storage tank and one (1) alum feed pump.  
Dosage is adjusted manually at the pump, based on incoming raw water flow rate and quality. 

Polymer may be added in the influent channel and/or upstream of the filters; however polymer 
is not normally fed in the influent channel.  No mixing devices are employed at the addition 
point of the polymer, which is located in the filter splitter box, except hydraulic turbulent mixing.  
Flocs form as the water mixes in the pipeline which increases the solids removal efficiency in the 
filter basins. The polymer feed system consists of a 1/6 HP diaphragm-type metering pump with a 



CITY OF GRASS VALLEY  
WATER SYSTEM MASTER PLAN 

Water Treatment Facilities  
May 20, 2016 

alt l:\1840\active\184030342\report\water_mp\report_to_city_20160520_final\rpt_wmp_grass_valley_final_20160520.docx 5.15 
 

capacity up to 2.0 gallons per hour (gph).  The City currently uses ClariFloc polymer solution 
which is generally only added when settled water turbidity is over 3 NTU to the filters.   

Sodium hypochlorite is used for disinfection of raw water, filter influent and filter effluent water.  
Pre-chlorination is applied in the influent channel and is used to prevent the growth of bacteria 
and algae in the flocculation, sedimentation and filter basins.  Post-chlorination is applied 
downstream of the booster pumps/backwash makeup pumps and disinfects water conveyed to 
the storage tanks, as well as the in-plant water supply.  The sodium hypochlorite system consists 
of a 3,000 gallon storage tank and three (3) chemical feed pumps with a capacity of 4.5 gph (2 
duty – one dedicated for pre-chlorination and one for post-chlorination, and 1 standby pump 
that can be used for either system).   

 

Figure 5-10 Polymer Storage and Sodium Hypochlorite Feed Pumps – Chemical Feed 
Building 



CITY OF GRASS VALLEY  
WATER SYSTEM MASTER PLAN 

Water Treatment Facilities  
May 20, 2016 

alt l:\1840\active\184030342\report\water_mp\report_to_city_20160520_final\rpt_wmp_grass_valley_final_20160520.docx 5.16 
 

Hydrated lime is used to adjust pH and has historically been used at the WTP when the raw water 
temperature decreases below 50˚F (10˚C).  Hydrated lime is fed from a dry hopper into a small 
mixing tank where a concentrated lime slurry solution is rapidly mixed and discharged into the 
influent channel upstream of the flocculation basin.  The lime feed system consists of a 
volumetric feeder with storage hopper and dust collector, solution tank and a 0.5 HP lime slurry 
pump with a capacity up to 3.2 gph. 

 

Figure 5-11 Lime Feed Pumps 

For some time a corrosion inhibitor feed system was used on site, adding zinc orthophosphate to 
the filtered water to inhibit corrosion in distribution system piping and plumbing in homes and 
businesses served.  This system includes a 4,200 gallon storage tank and chemical feed pump; 
however, this system is no longer used because it caused the WWTP to exceed the maximum 
contaminant level (MCL) for zinc.  The City has been discussing the introduction of 
orthophosphate for corrosion control. 



CITY OF GRASS VALLEY  
WATER SYSTEM MASTER PLAN 

Water Treatment Facilities  
May 20, 2016 

alt l:\1840\active\184030342\report\water_mp\report_to_city_20160520_final\rpt_wmp_grass_valley_final_20160520.docx 5.17 
 

It should be noted that all chemical feed systems are controlled manually and based on the 
WTP’s raw water influent and effluent flow. 

Table 5-6  Chemical Feed System Characteristics 

Alum Feed System 

Storage Tank Volume (gallons) 5,600 

Number of Feed Pumps 1 

Feed Pump Type diaphragm 

Feed Pump Capacity, gph 1.5-6.0 

Feed Pump Motor ¼ hp, single phase, 115 V 

Polymer Feed System 

Storage Volume Up to four (4) 5-gallon drums (for a maximum of 20 gallons) 

Number of Feed Pumps 2 

Feed Pump Type diaphragm 

Feed Pump Capacity (ea.), gph 0-2.0 

Feed Pump Motor 1/6 hp, 1,725 rpm, single phase, 120 V 

Pump Manufacturer & Model Stranco, PB 200-2 

Maximum Dose 5.0 mg/L (raw water); 2.0 mg/L (filter influent) 

Sodium Hypochlorite Feed System 

Storage Tank Volume, gallons 3,000 

Number of Feed Pumps 3 

Feed Pump Type positive displacement, liquifram 

Feed Pump Capacity (ea.), gph 0.022-4.5 (@50 psig) 

Feed Pump Motor Single phase, 115 V 

Maximum Dose, mg/L 2.0 (raw water, pre- and post-filter) 

Lime Feed System 

Storage Hopper Volume, cu. ft. 30 

Volumetric Feeder, cu. ft./hr 1.6 

Number of Feed Pumps 1 

Feed Pump Type Diaphragm 

Feed Pump Capacity (ea.), gph 3.2 (@ 10 psig) 

Feed Pump Motor ½ hp, 1,750 rpm, single phase, 115 V 

Maximum Dose, mg/L 5 

 



CITY OF GRASS VALLEY  
WATER SYSTEM MASTER PLAN 

Water Treatment Facilities  
May 20, 2016 

alt l:\1840\active\184030342\report\water_mp\report_to_city_20160520_final\rpt_wmp_grass_valley_final_20160520.docx 5.18 
 

5.1.2.7 Storage Basin / Old Treated Water Reservoir (Storage) 

A 2 million gallon concrete reservoir is located adjacent to the sedimentation basin.  This was 
originally designed to be the finished (treated) water storage basin, but since the construction of 
the new treated water storage tanks this basin is being used as an overflow storage basin for the 
sedimentation basin as well as a holding basin for stormwater collected from the storage tank 
area.  A sump is located in the northwest corner of the basin, allowing a submersible pump to 
convey water to the sludge drying beds. 

 

Figure 5-12 Old Treated Water Reservoir (Old Storage Basin) 

5.1.2.8 Plant Water System 

The WTP’s water system is used to provide process and wash water for the treatment plant.  In 
addition, it is also used to provide irrigation water for a sports field located adjacent to the WTP.  
The plant water system tees off the filter effluent line, downstream of the chlorine feed.  This 
water does not reliably receive the necessary amount of chlorine contact time for potable use 
and is limited to process and wash water uses at the plant (and local irrigation).   



CITY OF GRASS VALLEY  
WATER SYSTEM MASTER PLAN 

Water Treatment Facilities  
May 20, 2016 

alt l:\1840\active\184030342\report\water_mp\report_to_city_20160520_final\rpt_wmp_grass_valley_final_20160520.docx 5.19 
 

The water system consists of two 7.5 HP vertical turbine pumps that are rated at 100 gpm at 155 
feet of total dynamic head (TDH).  The pumps, operating in a lead/lag configuration, discharge 
to a 1,000 gallon hydropneumatic tank that maintains a working pressure range of 40 to 60 psig.  
The system consists of all original equipment installed in 1975.  The plant water system 
hydropneumatic tank and pumps are shown in Figure 5-13.  Table 5-7 summarizes the design 
criteria for plant water system components. 

 

Figure 5-13 Plant Water System 

Table 5-7  Plant Water System Design Criteria 

Plant Water System 

Number of Plant Water Pumps 2 

Pump Type Vertical turbine 

Pump Capacity (ea.), gph 100 gpm @155 ft. TDH 

Pump Motor 7.5 hp, 3,500 rpm, three phase, 460 V 

Hydropneumatic Tank Volume, gallons 1,000 

Hydropneumatic Tank Working Pressure range 40 to 60 psig 



CITY OF GRASS VALLEY  
WATER SYSTEM MASTER PLAN 

Water Treatment Facilities  
May 20, 2016 

alt l:\1840\active\184030342\report\water_mp\report_to_city_20160520_final\rpt_wmp_grass_valley_final_20160520.docx 5.20 
 

 

5.1.2.9 Solids/Residuals Handling 

There are two sludge drying beds located at the treatment plant that are used to store overflow 
from the two 1 MG storage tanks on the plant site, and overflow from the backwash basin.  
Sludge removed from the sedimentation basins when a basin is taken off line for cleaning is also 
stored in the drying beds.  The combined volume of the two sludge drying beds is approximately 
1.25 million gallons. 

Backwash water is settled in the backwash reclamation basin.  Sludge from the reclamation 
basin can be pumped to the nearby sludge drying beds. However, the clarified backwash 
water is typically pumped back to the head of the plant where it is combined with raw water (at 
a rate not intended to exceed 10% of the raw water feed) for treatment.  Water that is not 
recovered is lost to evaporation or percolation.  Plant staff can control which drying bed will 
receive solids pumped from the sedimentation basin by manually opening and closing valves.  
Periodically, one sludge drying bed will be taken off line so the sludge may be dried and 
removed.  There appears to be plenty of capacity in the drying beds and no further work 
beyond regular sludge removal is recommended. 

5.1.2.10 Electrical/Instrumentation 

The power supply and electrical distribution system at the plant are in good, but aging 
condition.  As electrical gear has failed through the years, the City has replaced it with more 
modern equipment.  A 208V delta transformer supplies power to the WTP.  A more detailed study 
of the plant electrical supply and distribution system may be required to fully identify potential 